
RECOVERY TANK GROUP

ILLUSTRATED PARTS LIST
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Recovery Tank Hinges

Primary Components

Frame, Wheels & Batteries

Frame Front

DX26T/DX32T Frame, Wheels & Under Frame

DX26/DX32 Head Lifting Assembly

DX26T/DX32T Head Lifting Assembly

Brush Head Assembly

DX26T/DX32T Squeegee Assembly

DX26T/DX32T Squeegee Mounting Assembly

DX26/DX32 Squeegee Mounting Assembly

DX26/DX32 Squeegee Lifting Assembly

Vacuum System

Water Components

Electrical Components 

DX26 / DX32 Cylindrical Group

DX26 / DX32 Cylindrical Lifting Group

3

4-5

6-7

8-9

10-11

12-13

14-15

16-17

18-19

20-21

22-23

24-25

26-27

28-29

30-31

32-34

34-35

How to order spare parts:
Parts and supplies may be ordered by phone, by fax or by email.
A.  Identify the machine model

B.  Identify the machine serial number

C.  Provide the part number and quantity

Provide your detail logistic information

Provide your name, company name, shipping address, phone number and purchase 

order number.

12605 Commerce Station Dr • Suite 700
Huntersville, NC 28078
704.827.9368
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W10978

W10826

W10912

W10977

W10829

For Reference

W11076

W10979

W10913

For Reference

W12301

W12263

W12300

W12214

W10915

Recovery tank

Recovery Tank Cover

Pivot Bracket, Complete Assy w/ Hardware

Fresh Water Tank

Hinge, Recovery Tank

M8  x 15mm Socket Head Bolt

M8 Washer

Support Rod, Recovery Tank

Bracket, Recovery Tank Lifting

M8  x 15mm Socket Head Bolt

M8 Large Washer

M8 Nut

Nylon Bushing

M8  x 15mm Socket Head Bolt

M8 Steel Spacer
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PRIMARY COMPONENTS
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W10875

For Reference

W10977

W10831

W10906

W13531

For Reference

W10832

W13530

W10907

W10876

W10877

W10826

W10978

W10844

W12301

For Reference

W10830

W10909

W10910

W10911

Squeegee assembly Group

Propelling motor Group

Fresh water tank

Water level hose

Cover plate

Round head bolt

Large washer

Hose clip

Round head bolt, 

M6 curved washer

Handle with foam

Cap, fresh water tank

Cap, recovery tank

Recovery tank

Front cover

Large washer

Hex bolt

Filter screen

Trigger, accelerator

Accelerator

Control panel
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FRAME, WHEEL & BATTERIES
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W10841

W10973

W10916

W10917

W12263

W10833

W10980

W10920

QX6V270

W10979

Wheel, Main Traction 10 In

Propelling Motor

motor pin

M12 Nut

M8 Nut

Swivel Caster, Machine Base 3.75"

Machine Frame Weldment

Battery Tray

Battery - 6V

Support Rod, Recovery Tank
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FRAME, WHEEL & BATTERIES
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FRAME FRONT
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W10980

W12011

W12301

W10921

W12263

For Reference

W10922

W10923

For Reference

W12154

W12153

For Reference

For Reference

For Reference

For Reference

Machine Frame Weldment

M8 Bolt

M8 Washer

Bracket

M8 Nut

M8 Flat Washer

Sleeve

Nylon Spacer

M10 x 60mm Bolt

M10 Washer

M10 Nut

M10 x 25mm Hex Bolt

M8 Flat Washer

M8 x 35mm Bolt

M8 Flat Washer

   1
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No Part No. Description Qty
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DX26T/DX32T FRAME, WHEELS & UNDER FRAME
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19

W12256

For Reference

For Reference

W10841

W12144

W12010

W12301

W10973

W10984

W12159

W10969

W10968

For Reference

W12231

W12263

W10984

W13143

W13144

W11344

Wheel Cap

M12 Nut

M12 Spring washer

Wheel, Main Traction 10 In

M8*25 Screw

M8 Spring washer

M8 Washer

Propelling Motor

Hose

Elbow joint

Water pump

Inline Water Filter

M8*75 Hex Bolt

1/2 MNPT x 13mm barb

M8 Nut

Hose 270MM       ID 13mm

Right  Side  Motor Bracket

Left  Side  Motor Bracket

Electronic  Brake

   1

1

1

1

1
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1

1

1
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DX26/DX32 HEAD LIFTING ASSEMBLY
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W10842

For Reference

For Reference

W10921

For Reference

For Reference

W12263

For Reference

W12263

W10923

W12263

For Reference

For Reference

W12263

For Reference

For Reference

For Reference

For Reference

For Reference

W10843

Head Lifting Motor

M10  x 40 Hex Bolt

U Bracket

M10 Flat Washer

M10 Nut

Bracket

M8 Nut

M8*70 Screw

M8 Nut

M8 Flat Washer

M8 Nut

M8 Screw

M6 Flat Washer

M8 Nut

Adjustment Lever

M8 x 45 Screw

M10 Flat Washer

M10 Nut

Bracket

Bumper Wheel

   1

1

1

1

1

1

1

1
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DX26/DX32 HEAD LIFTING ASSEMBLY
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DX26T/DX32T HEAD LIFTING ASSEMBLY
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24
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26

27

W10842

For Refference

For Refference

W12153

W13145

For Refference

W12010

W12301

For Refference

W11082

W12263

For Refference

W13147

W13148

W12011

W12144

W13149

W12144

W13150

W11076

W12263

For Refference

W13151

W13152

W11082

W10979

W13154

Head lifting motor

M10 *40Screw

M10 Flat Washer

M10 Lock Nut

Lifting Bracket

M10*50

M8 Spring washer

M8 Washer

M10 Nylon washer

M10 SLeeve

M8 Lock Nut

M8 Bolt

Lifting bracket, right

Lifting bracket, left

M8*20 Bolt

M8*25

New Main Frame

M8*25 Bolt

Bar, strenghtening

M8 Washer

M8 Nut

M10*35 Hex Bolt

Lifting bracket1

Lifting bracket 2(right)

Short Sleeve

Support Rod, Recovery Tank

Lifting bracket (Left)

   1
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No Part No. Description Qty

DX26T/DX32T HEAD LIFTING ASSEMBLY
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Check serial numbers of DX32 machines. Machines built after Feb 2023 will have " T " at the end 
of the serial number. DX32 machines built before Feb 2023 will not have a " T " at the end of the 
serial number. 
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BRUSH HEAD ASSEMBLY
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W10808

W12704

W10883

W12703

W10807

W10882

W10806

W10879

W12701

W12702

W10880

W10881

W10848

W13211

For Reference

For Reference

W10813

W10930

W12700

W10931

W11093

For Reference

For Reference

Brush Skirt 32” Head (DX 32 Machine without T in serial #)

Brush Skirt 32” Head (DX32 Machines with T in serial #)

Brush Skirt 26” Head (DX32 Machines with T in serial #)

Pad Driver 16” (DX32 Machines with T in serial #)

Pad Driver 15” (DX 32Machine without T in serial #)

Pad Driver 13” (DX26 Machine)

Brush, 15” Standard Stiffness (DX32 Machine without T in serial #)

Brush, 15” Extra Stiff (DX32 Machine without T in serial #)

Brush, 16” Standard Stiffness (DX32 Machine with T in serial #)

Brush, 16” Extra Stiff (DX32 Machine with T in serial #)

Brush, 13” Standard Stiffness (DX26 Machine)

Brush, 13” Extra Stiff

Pad Holder Assembly, Blue Clip

Pad Holder Assembly, White Clip

Screw, Phl, M4 x 25

Washer, Flat, M4

Triangle Driver

Brush Cover, 30” Head (DX32 Machine without T in serial #)

Brush Cover, 32” Head (DX32 Machine with T in serial #)

Brush Cover, 26” Head (DX26 Machine)

Brush Motor

M8 Flat Washer

M8 Screw

   1

1

1

1

1

1

1

1

1
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No Part No. Description Qty

BRUSH HEAD ASSEMBLY
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23
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28
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DX26T/DX32T SQUEEGEE ASSEMBLY
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8

9
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14

15
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17
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21

22

23

24

25

26

27

28

W10827

W12263

W11153

W12312

W10985

For Reference 

For Reference 

W11154 

W12084 

W11155

W12084 

W12301  

W10845

W11156

W10932
For Reference

W12263

W10809

W11157

W11158

W13212

W10810

W11159

For Reference

For Reference

W11160

W11161

W11162

Wheel & Bracket, Squeegee

Nut M8

Spring D15D2-24

M8*60 Bolt

Tightening Knob W/ M8 Nut

Screw M8×15

Washer, M8

Wheel bracket, Squeegee

M8*55 Bolt

Bracket Mount Right, Squeegee Wheel

M8*55 Bolt 

M8 Washer 

Bumper Wheel 

Sleeve 

Squeegee Body

Screw M8×30

Nut M8

Squeegee Blade - Front 46"

Squeegee Mount, Upper

Squeegee Mount, Lower

Screw M8×60

Squeegee Blade - Rear 46"

Squeegee Clamp, Right

Screw M5×50

Nut M5

Squeegee Clamp, Left

Wheel, squeegee bracket

Bracket Mount Left, Squeegee Wheel
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No Part No. Description Qty

DX26T/DX32T SQUEEGEE ASSEMBLY
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35
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36

DX26T/DX32T SQUEEGEE MOUNTING ASSEMBLY
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W12011

W12010

For Reference

W13155

W10833

W12301

W12010

W12144

W12011

W13156

W13157

W13158

W12011      

For Reference 

For Reference

W13159

W13160

W13161

W11111

W13163

W13164

W13165

For Reference

W12263

W12304

W12301

W12263

For Reference

For Reference

W11261

W11114

W13167

W13170

W13171

W13272 

W13173

M8*20 Bolt

M8 Spring Washer

M8  Bolt

Long Shaft, squeegee pivot

Swivel Caster, Machine Base 3.75"

M8 flat washer

M8 Spring washer

M8*25 Screw

M8*20 Bolt

Spring

 Short shaft, squeegee pivot

Oilless bearing

M8*20  Hex bolt

M8*50  Pin

M8*90  Pin

Pin

Spring, Squeegee lifting

M20  Washer

Pedal Sheath

Fixing Bracket

Squeegee connecting  bracket

M8*20  Bolt

M8 flat washer

M8 Lock Nut

M8*45 Bolt

M8 Washer

M8 Nut

M3*20  Bolt

M3  Lock Nut

Micro switch

Brass Sleeve

Spring fixing plate

Foot Lifting Bracket - A

Foot Lifting Bracket - B

Foot Lifting Bracket - C

Foot Lifting Bracket - D

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1
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No Part No. Description Qty

DX26T/DX32T SQUEEGEE MOUNTING ASSEMBLY
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DX26/DX32 SQUEEGEE MOUNTING ASSEMBLY       
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W10938

W10939

W10987

For Reference

For Reference

W10940

For Reference

For Reference

For Reference

W10941

W10942

For Reference

W10943

For Reference

W10944

For Reference

W10980

Bracket, Squeegee Mount

Bracket, Squeegee Pivot

Steel Cable

M6 Screw

M6 Flat Washer

M6 Steel Spacer

M6 Nut

M8 Nut

M8 Flat Washer

M8 Nylon Washer

M8 Steel Spacer

M8 Bolt

M10 Bolt

M12 Nut

Spring

M12 Nylon Nut

Machine Frame Weldment

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty
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DX26/DX32 SQUEEGEE MOUNTING ASSEMBLY
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15

54

1
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16

7
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DX26/DX32 SQUEEGEE LIFTING ASSEMBLY
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14

15

16

W10945

W10946

For Reference

For Reference

W10947

For Reference

For Reference

W10948

W10949

W10950

W10987

For Reference

For Reference

For Reference

W11068

For Reference

Handle

Lever, Squeegee Lifting

M6  x 20 Screw

M6 Flat Washer

Bracket, Squeegee Lever

M6 Cross round head screw

M8 Flat Washer

Nylon Sleeve

Axle, Squeegee Lever

Spring

Steel Cable

Cable Guide Bracket Assy

Fresh Water Tank

M3×40 Cross round head bolt

Micro switch

M3 Lock nut

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

DX26/DX32 SQUEEGEE LIFTING ASSEMBLY
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2*

15

1
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VACUUM SYSTEM

26

1

2

2*

3

4

5

6

7

8

9

10

11

12

13

14

15

16

W10978

W10851

W10951

W10811

W10812

W10952

W10858

W13130

W10954

W11020

W10822

W10957

W10839

For Reference

For Reference

W10825

W12024

Recovery Tank

New Style Floating Shutoff Tube

Old Style Shutoff tube

Vacuum Hose, Recovery Tank

Drainage Hose, Recovery Tank

Hose Clamp

Charger Socket Housing, Small

Vacuum Dust Cover

Noise Muffler

M6 Screw

Vacuum Motor, 24v

Hose Clamp

Clip, Pipe Hanger

M6 Flat Washer

M6 Nut

Seal, Recovery Tank Cover

Rubber Seal, Vacuum Motor

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

VACUUM SYSTEM
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5

8

16
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18
18

3

8

8

18
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6
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5

5

5
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15

13
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5

5
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Alternate Water Configuration

WATER COMPONENTS

28
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8
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W13111

W10967

W10968

W10969

W12278

W10984

W10818-B

W13107

W10984

W10984

W10984

W12337

W12335

W13136

W10981

W12159

W10982

W12231

W13479

Rubber O-ring for 1/2” pipe

Brass Coupler

Inline Water Filter

Water pump

Hose clamp

Fresh water hose

Solenoid  Valve (left hand alt)

Gasket

13mm Water Hose

13mm Water Hose

13mm Water Hose

Elbow, 3/8 NPT female x 14mm barb

Water Valve, 3/8 NPT female x 3/8 NPT male

Water Valve Bracket

Elbow Joint

Elbow, 1/2 NPT female x 14mm barb

Three Way Connection

Straight Adapter, 3/8 NPT male x 12mm barb

1/2 MNPT x 3/8 FNPT Adapter

1

1

1

1

3

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

WATER COMPONENTS
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ELECTRICAL COMPONENTS

30

1
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6

7
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12

13

14

15

16

17

W10815

W10816-5A

W10816-10A

W10816-20A

W10816-40A

W10840

W10817

W10853

W10819-80A

W10819-150A

W12217

QX6V70

W10820

W11262

W10910

W10822

W10972

W10842

W10821

W10973

QXC24V25

24V Relay / Contactor

Circuit Breaker, 5A

Circuit Breaker, 10A

Circuit Breaker, 20A

Circuit Breaker, 40A

Toggle Switch

2 Keys

Key Main On/Off Switch

Fuse, 80A

Fuse, 150A

Hour and Battery Meter, Round

Battery - 6V 270 Ah

Charger Socket Housing, Large

Circuit / Controller

Accelerator, Electric

Vacuum Motor, 24V

Wire Harness Complete

Head Lifting Motor

Brush Motor

Propelling Motor

Charger

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

ELECTRICAL COMPONENTS
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1

2

3

4

5

6

7

8

9

10

11

12

13

For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

W12043

W12011

W13530

For Reference

For Reference

W12011

For Reference

Fisheye Screw M8*20

Bolt, round head,M8*45

Bolt, round head,M6*16

Button Head Socket Cap ScrewM8*15

Carriage Bolts、M8*30

Fisheye Screw M8*20

M6*20Bolt, Hex head

M8*20Bolt, Hex head

Button Head Socket Cap ScrewM6*15

Bolt, Hex headM6*40

Round head cross head screw，M4*10

M8*20Bolt, Hex head

Bolt, Hex headM8*60

1

1

1

1

1

2

2

1

1

2

2

1

1

No Part No. Description Qty

For Reference

W12263

For Reference

W11076

W12010

W12292

For Reference

For Reference

W12300

For Reference

W13409

W12487

W12250

W13247

W13412

W13248

W13414

W13415

W13416

W12047

W13418

W13419

W13447

W11014

W13422

W13423

W13243

W13425

W11161

W13426

W13428

W13430

W13432

W13434

W13436

W13438

W13440

W10985

Bolt, Hex headM6*15

M8Lock Nut

M6 Lock Nut

M8 Washer

M8spring washer

M6 Washer

M6 spring washer

M8 external hexagonal irregular nut

M8 Nylon washer

M6 Washer

Top pin key pin

Brush disc pulley fixing sleeve

Bearing 6004

Rolling brush long top needle

21 * 25 * 23mm shaft sleeve

Belt pulley drive basin

50 * 20 wheels

Roll brush buckle

Roll brush protective shell-1

Bearing 6003

18*22*5mm shaft sleeve

Garbage collection box

M16 rolling brush bracket main body

Cl i p, Wi re

1/2 outer thread 14mm stainless steel single pass

M20 Drip bracket

Cylindrical Brush, DX26C (24")

Collision wheel bracket

Small Roller Wheel

rubber strip pressure strip Left

Rubber strip bracket-1 Left

Rubber strip bracket-2 Left

Rubber strip bracket-3 Left

rubber strip pressure strip right

Rubber strip bracket-3 right

Rubber strip bracket-2 right

Rubber strip bracket-1 right

Wing Nut Knob, Star

W13252

W13442

W13459

W13251

W13443

W13411

W13413

W13458

W13445

W13446

Drive belt

Roll brush protective shell-1

Spring 1.8*18.6*22.5T*77.6H

Water blocking rubber

Rolling brush disc motor

Rolling brush short top pin

Lifting connecting arm

Bolt, round head,M6*40

Aircraft turning handle

Five Sections, Width 15, Height 24, Diameter 4mm Chain

56

56207

16 43

44

45

46

61

19
16

59

41

39

40

341712

60

32

18
33

17

15

42

11

31

55
5

8 10 14

15

37
58

13

38

17 15

7

36

35

53

483 4
22 21

50 47

17
57

30
28

27 26

1651

17 49
1

2
15 18

54

16

19
20

7

52

34

6

15

23
25 24299
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For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

W12043

W12011

W13530

For Reference

For Reference

W12011

For Reference

Fisheye Screw M8*20

Bolt, round head,M8*45

Bolt, round head,M6*16

Button Head Socket Cap ScrewM8*15

Carriage Bolts、M8*30

Fisheye Screw M8*20

M6*20Bolt, Hex head

M8*20Bolt, Hex head

Button Head Socket Cap ScrewM6*15

Bolt, Hex headM6*40

Round head cross head screw，M4*10

M8*20Bolt, Hex head

Bolt, Hex headM8*60

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

For Reference

W12263

For Reference

W11076

W12010

W12292

For Reference

For Reference

W12300

For Reference

W13409

W12487

W12250

W13247

W13412

W13248

W13414

W13415

W13416

W12047

W13418

W13419

W13447

W11014

W13422

W13423

W13243

W13425

W11161

W13426

W13428

W13430

W13432

W13434

W13436

W13438

W13440

W10985

Bolt, Hex headM6*15

M8 Lock Nut

M6 Lock Nut

M8 Washer

M8spring washer

M6 Washer

M6 spring washer

M8 external hexagonal irregular nut

M8 Nylon washer

M6 Washer

Top pin key pin

Brush disc pulley fixing sleeve

Bearing 6004

Rolling brush long top needle

21 * 25 * 23mm shaft sleeve

Belt pulley drive basin

50 * 20 wheels

Roll brush buckle

Roll brush protective shell-1

Bearing 6003

18*22*5mm shaft sleeve

Garbage collection box

M16 rolling brush bracket main body

Cl i p, Wi re

1/2 outer thread 14mm stainless steel single pass

M20 Drip bracket

Cylindrical Brush, DX26C (24")

Collision wheel bracket

Small Roller Wheel

rubber strip pressure strip Left

Rubber strip bracket-1 Left

Rubber strip bracket-2 Left

Rubber strip bracket-3 Left

rubber strip pressure strip right

Rubber strip bracket-3 right

Rubber strip bracket-2 right

Rubber strip bracket-1 right

Wing Nut Knob, Star

1

1

1

1

1

2

2

1

1

2

2

1

1

1

1

No Part No. Description Qty

W13252

W13442

W13459

W13251

W13443

W13411

W13413

W13458

W13445

W13446

Drive belt

Roll brush protective shell-1

Spring 1.8*18.6*22.5T*77.6H

Water blocking rubber

Rolling brush disc motor

Rolling brush short top pin

Lifting connecting arm

Bolt, round head,M6*40

Aircraft turning handle

Five Sections, Width 15, Height 24, Diameter 4mm Chain
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For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

W12043

W12011

W13530

For Reference

For Reference

W12011

For Reference

Fisheye Screw M8*20

Bolt, round head,M8*45

Bolt, round head,M6*16

Button Head Socket Cap ScrewM8*15

Carriage Bolts、M8*30

Fisheye Screw M8*20

M6*20Bolt, Hex head

M8*20Bolt, Hex head

Button Head Socket Cap ScrewM6*15

Bolt, Hex headM6*40

Round head cross head screw，M4*10

M8*20Bolt, Hex head

Bolt, Hex headM8*60

For Reference

W12263

For Reference

W11076

W12010

W12292

For Reference

For Reference

W12300

For Reference

W13409

W12487

W12250

W13247

W13412

W13248

W13414

W13415

W13416

W12047

W13418

W13419

W13447

W11014

W13422

W13423

W13243

W13425

W11161

W13426

W13428

W13430

W13432

W13434

W13436

W13438

W13440

W10985

Bolt, Hex headM6*15

M8Lock Nut

M6 Lock Nut

M8 Washer

M8spring washer

M6 Washer

M6 spring washer

M8 external hexagonal irregular nut

M8 Nylon washer

M6 Washer

Top pin key pin

Brush disc pulley fixing sleeve

Bearing 6004

Rolling brush long top needle

21 * 25 * 23mm shaft sleeve

Belt pulley drive basin

50 * 20 wheels

Roll brush buckle

Roll brush protective shell-1

Bearing 6003

18*22*5mm shaft sleeve

Garbage collection box

M16 rolling brush bracket main body

Cl i p, Wi re

1/2 outer thread 14mm stainless steel single pass

M20 Drip bracket

Cylindrical Brush, DX26C (24")

Collision wheel bracket

Small Roller Wheel

rubber strip pressure strip Left

Rubber strip bracket-1 Left

Rubber strip bracket-2 Left

Rubber strip bracket-3 Left

rubber strip pressure strip right

Rubber strip bracket-3 right

Rubber strip bracket-2 right

Rubber strip bracket-1 right

Wing Nut Knob, Star

52

53

54

55

56

57

58

59

60

61

W13252

W13442

W13459

W13251

W13443

W13411

W13413

W13458

W13445

W13446

Drive belt

Roll brush protective shell-1

Spring 1.8*18.6*22.5T*77.6H

Water blocking rubber

Rolling brush disc motor

Rolling brush short top pin

Lifting connecting arm

Bolt, round head,M6*40

Aircraft turning handle

Five Sections, Width 15, Height 24, Diameter 4mm Chain

1

1

1

1

1

2

2

1

1

2

No Part No. Description Qty

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

W13448

W13449

W13450

W13451

W13452

W13453

W12598

W12083

W13148

W13454

W13159

W11082

W12263

W12301

W12010

W12300

W12144

For Reference

W13147

W11076

For Reference

M16 lifting rocker arm-1

M16 lifting rocker arm-2（left）
M16 lifting rocker arm-2（right）
M16 lifting rocker arm-3

M16 lifting rocker arm-4

M16 Main frame

Bolt, Hex headM8*35

Lifting Motor DTL24-70-A 24v

Lifting Motor Bracket, Upper Left

M10 * 60 pin

Cotter Pin

Brass sleeve 10*12*8.5mm 

M8 Lock Nut

M8 Large washer 

M8spring washer

M8 Nylon washer

M8*25 Bolt, Hex head

M8*30 Bolt, Hex head

Lifting Motor Bracket, Upper Right 

M8 Washer

M8*20 Bolt, Hex head

2

1

1

1

2

1

2

1

1

1

1

8

12

10

2

16

4

6

1

16

2

No Part No. Description Qty
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9

8

6

19

17
1

10 4

2

14

13 12

3 12

16
11

13 7

20

12

16
20

18

5

15

21

13

20

20

14 16

13

35

DX26 / DX32 CYLINDRICAL LIFITING GROUP
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